
Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

2:1 

Log Max 5000D 

Spare parts manual / Reservdelsmanual 

2. Frame with protective cover / Ram med skyddshuv

Contents / Innehåll 
Frame with protective cover / Ram med skyddshuv ............................................................ 3 
Frame with protective cover / Ram med skyddshuv ............................................................ 5 
Frame with protective cover / Ram med skyddshuv ............................................................ 7 

Log Max



Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

2:2 

Log Max 5000D/V PT

42

4543

37

34

41

32
28

44
27

26

19

19

26

* Loctite 603

02
  005

17
18

4
15

*5

*5

*7

*7

6

5548

60
53

54
30 - 40 Nm
22 - 30 lbf

39

52

52

40

24

27
44

23

22

35

50
51

16

29
30

27

25

44

33
31

10

20 21

11

12

14
13

3640

49 9
857

58
51

59
56

3

46
28

47

2

44 38

30 - 40 Nm
22 - 30 lbf

1

Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

2:3 

Bild 
02/005 FRAME WITH PROTECTIVE COVER / 

RAM MED SKYDDSHUV 

Struktur 
005529D 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

11 035108 1 150398- Frame cmpl. Ram kmpl. 
2 0166561 1 - "  - Bottom plate Bottenplåt 
3 013958 1 - "  - Wear plate Slitplåt 
4 0143772 1 - "  - Rubber damper Anslagsbuffert 
5 5120241 2 - "  - Bushing Bussning 50x40 
6 6250001 3 - "  - Grease nipple Smörjnippel KR 1/8” R 
7 5120831 2 - "  - Bushing Bussning 35x20 
8 016891 1 - "  - Plate Typskylt 
9 5006511 4 - "  - Screw Skruv CSS 2.2x4.5 

102 037012 1 - "  - Cover cmpl Skyddshuv 
kmpl. 

11 0370332 1 - "  - Cover Skyddshuv 
12 5190852 4 - "  - Hood latch Flaklås 

13 5000422 12 - "  - Screw Skruv M6S M8x16 
8.8 FZB 

14 5030552 12 - "  - Washer Bricka M8 Nordlock 
15 0128451, 2 3 - "  - Rubber damper Anslagsbuffert 
16 602114 1 - "  - Seal ring Tätningsring 1/4" 

17 5000222 6 - "  - Screw Skruv M6S M6x14 
8.8 FZB 

18 5030732 6 - "  - Washer Bricka M6 Nordlock 
19 017190 2 - "  - Hex plug Insexplugg G 1” 

20 5191402 1 - "  - Decal Dekal 
Crushing 
Hazard/ 
Klämrisk 

21 5191412 1 - "  - Decal Dekal Chain shot/ 
Kedjeskott 

22 501215 2 - "  - Screw Skruv MC6S M10x75 
12.9 

23 502055 2 - "  - Nut Mutter M10 Locking 
24 016330 1 - "  - Plate Skyddsplåt 
25 016380 1 - "  - Cover Skyddskåpa 

1Included in frame cmpl./ 1Ingår i ram kmpl. 
2Included in cover cmpl./ 2Ingår i skyddshuv kmpl. 



Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

2:4 

Log Max 5000D/V PT

42

4543

37

34

41

32
28

44
27

26

19

19

26

* Loctite 603

02
  005

17
18

4
15

*5

*5

*7

*7

6

5548

60
53

54
30 - 40 Nm
22 - 30 lbf

39

52

52

40

24

27
44

23

22

35

50
51

16

29
30

27

25

44

33
31

10

20 21

11

12

14
13

3640

49 9
857

58
51

59
56

3

46
28

47

2

44 38

30 - 40 Nm
22 - 30 lbf

1

Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

2:5 

Bild 
02/005 FRAME WITH PROTECTIVE COVER / 

RAM MED SKYDDSHUV 

Struktur 
005529D 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

26 601005 2 150398- Hex plug Insexplugg 1" R 

27 500066 19 - "  - Screw Skruv M6S M10x20 
8.8 FZB 

28 503057 6 - "  - Washer Bricka M10 Nordlock 
29 015351 1 - "  - Filter Sil 
30 517238 1 - "  - Circlip Låsring SGH 45 
313 013969 1 - “  - Filling cap cmpl. Tanklock kmpl. Yellow / Gul 

32 500078 2 - "  - Screw Skruv M6S M10x75 
8.8 FZB 

33 5430283 1 - "  - O-ring O-ring Ø 44.04x3.53
Viton

34 013978 1 - "  - Protective cover Skyddsplåt 
35 016092 1 - "  - Cover plate Skyddsplåt 
36 513052 2 - "  - Screw Skruv P6SS M12x35 
37 013979 1 - "  - Protective cover Skyddsplåt 

38 501090 2 - "  - Screw Skruv MC6S M10x30 
12.9 

39 017856 7 - "  - Screw Skruv MC6S M12x50 
12.9 

40 502056 9 - "  - Nut Mutter M12 
41 016376 1 - "  - Cylinder cover Cylinderskydd 
42 012813 1 - "  - Hose leader Slangbåge 

43 500090 3 - "  - Screw Skruv M6S M12x25 
8.8 FZB 

44 503075 21 - “  - Washer Bricka M10 Nordlock 
45 503076 3 - "  - Washer Bricka M12 Nordlock 

46 501087 2 - "  - Screw Skruv MC6S M10x20 
12.9  

47 016174 1 - "  - Wear plate Slitplåt 
48 016296 1 Cover Skydd 
49 643041 1 - "  - Hose 3041 Slang 3041 

3Included in Filling cap cmpl. / 3Ingår i Tanklock kmpl. 



Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

2:6 

Log Max 5000D/V PT

42

4543

37

34

41

32
28

44
27

26

19

19

26

* Loctite 603

02
  005

17
18

4
15

*5

*5

*7

*7

6

5548

60
53

54
30 - 40 Nm
22 - 30 lbf

39

52

52

40

24

27
44

23

22

35

50
51

16

29
30

27

25

44

33
31

10

20 21

11

12

14
13

3640

49 9
857

58
51

59
56

3

46
28

47

2

44 38

30 - 40 Nm
22 - 30 lbf

1

Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

2:7 

Bild 
02/005 FRAME WITH PROTECTIVE COVER / 

RAM MED SKYDDSHUV 

Struktur 
005529D 

Item / 
Position 

Part no/ 
Art nr 

Qty./ 
Antal 

Serial no/ 
Serienr. 

Description Beskrivning Notes/ 
Anmärkning 

50 601068 1 150398- Banjo bolt Banjobult G 1/4" 
51 601200 1 - "  - Seal ring Cu-bricka 13x19x1.5 

52 018058 14 - "  - Washer Bricka M12 Spherical 
/ Sfärisk 

53 015642 1 - "  - Magnetic plug Magnetplugg 1/2" 

544 016660 1 - "  - Protection plate 
cmpl. Skyddsplåt kmpl. Cushioned / 

Dämpad 
55 5240254 21 - “  - Rubber spring Hålgummifjäder 
565 015037 1 - "  - Breather valve Avluftningsventil 
57 0115065 1 - "  - Coupling Bussning R 1/4" 
58 6170165 1 - "  - Check valve Backventilinsats 
59 6023115 1 - "  - Filter plug Filterplugg G 1/4 
60 601103 1 - "  - Seal ring Tredo 1/2" 

4Included in Protection plate cmpl./ 4Ingår i Skyddsplåt kmpl. 
5Included in Breather Valve./ 5Ingår i Avluftningsventil. 



Log Max 5000D 
Frame with protective cover / Ram med skyddshuv 

TA-2017/001-150398- 

SPARE PARTS MANUAL / 
RESERVDELSMANUAL 

Chapter Contents / 
Kapitel Innehåll 

2. Frame with protective cover /
Ram med skyddshuv

3. Delimbing unit /
Kvistanordning

4. Felling unit /
Fällanordning

5. Feeding unit /
Matningsanordning

6. Saw unit /
Sågenhet

7. Hydraulic system /
Hydraulsystem

8. Electrical system /
Elsystem

9. Accessories. optional equipment /
Tillbehör


	Frame with protective cover / Ram med skyddshuv
	Frame with protective cover / Ram med skyddshuv
	Frame with protective cover / Ram med skyddshuv



